Sample Description:

CERTIFICATE OF ANALYSIS

Gloss Meister - PU Coated High Gloss Panel (D/No 22105)

Manufacturer: Merino Industries Ltd, UP 245101, India

Plate

size: 8" X 8"

Quantity: 2 pieces each
Analaysis Caried out: Swab Test
Test Start Date: 16 March, 2020
Test End Date: 19 March, 2020
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Date: 21 March, 2020

Test Report
SN P aitas Exposure Time | Incubation Period | Incubation Tem p Result Protocol
_ (mins) (hrs) (deg C) (cfu/sq cm) Followed
1 |Coliform bacteria 20 24 37 Nil IS: 5401-1 (2012)
2 |[Total Aerobic bacteria 20 72 30 Nil IS: 5402 (2012)

Note: Method used for swab collection: 1SO 18593

The above results show that the sample laminate plates do not allow bacterial (aerobic bacteria) growth on their surface
under ambient & standard conditions.
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